

TEST CERTIFICATE

according to the results of the examination of the slide-blocking property in wet loaded barefoot areas of floor coverings

Tested material: **Glass mosaic**
Signification: HISBALIT Glass mosaic ANTI-SLIP_3
Work size: 22 x 22 x 4,0 mm
(realising unit 33,5 x 33,5 cm)
Colour: blue
Surface: unprofiled, fine raw

Producer / Supplier: **Hispano Italiana de Revestimientos S.A.**
B° Borracho, s/n
39110 Soto de la Marina (Cantabria)

Customer: Hispano Italiana de Revestimientos S.A.
B° Borracho, s/n
39110 Soto de la Marina (Cantabria)

Test ordering: 3. June 2009

Certificate number: 50590902.001

Sampling: Sent by the customer to the research institute

Standard of determination: **DIN 51097**, ed. 11/92
"Testing of floor coverings; determination of the anti-slip properties; wet-loaded barefoot areas; walking method - ramp test"
Side-blocking Floorings – List NB
"Requirements of the control-committee"

Result: **Average inclination angle 30°**

Conclusion: Requirements on the slide-blocking **property** for the range of application **C** are **fulfilled**.

SÄUREFLIESNER-VEREINIGUNG E. V.
INSTITUTE FOR WALL AND FLOOR COVERINGS
Managing Director


Dr.-Ing. E. H. Nolting



Großburgwedel, 25. June 2009
Schu/FI

The result is related to the tested material.
The report is given for 5 years (beginning data of delivery report).
Publication and reproduction of this report is only allowed in unabridged form.

– Institut für Wand- und Bodenbeläge –
SÄUREFLIESNER-VEREINIGUNG E.V.

Im Langen Felde 4, 30938 Burgwedel · Telefon (0 51 39) 99 82-0 · Telefax (0 51 39) 99 82-40 · E-Mail: info@saeurefliesner.de

